SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

131
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH142_Full RU_5710MHz
ANT 0
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
125 125 1
1050 1050
875 875
g L O 18 e e [ PEAKOM
1 2
et PR ST RTIT I
L5 picpie 525
30 30
Peak
115 1
5350 5428, 5506. 5584, 5662, 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: STRADDLES U-NII-1824 3n 91260-1522 246328 VERTICAL St E3CHLG-HY
+ RB: 1060, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
: RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant C(ble Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 544165 55.03 74.00 -18.97 40.13 32.80 11.46 29.36 @0.00 242 96 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 5467.00 54.83 68.20 -13.37 39.89 32.80 11.49 29.35 0.0 242 96 PEAK 1 5718.80 119.59 =-==en ==-e-- 163.81 33.41 1L76 29.39 @.60 242 96 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
W 525 T
B0 30
Avg
115 115
5350 5428, 5506, 5584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: U-NII-1&24 AVERAGE 3m 9120D-1522 24328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 544711 45.44 54.60 -8.56 30.53 32.80 1147 29.36 @.00 242 96 AVERAGE 1 5718.80 110,51 =-==en ==-e-- 9471 33.42 1L77 29.39 @.6e 242 96 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
} i
Al
10 \\
815
(i STRADOLES UNI820
i I n 1
52! k b P STy g A
30
Peak Blank
LE
5100 5740, 5800, 5840, 5950
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 91200-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5894.50 58.45 63.20 -9.75 4L.66 34.68 11.94 29.43 @.08 242 96 PEAK
TEL : 886-3-327-0868 Page Number : C1-331 of 377

FAX : 886-3-327-0855



wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Vertical
1 4ﬂLmI(dBu\Hln) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
AVG 54 AVG 54
525 7 52 7
P b - WMWWWMW “ NT— I e TR ,.»W
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1142008 47.58 74.60 -26.42 57.10 33.96 16.67 65.75 @.68  -- -- PEAK 1 11420.08 47.56 74.00 -26.44 57.68 38.96 16.67 65.75 0.6  -- -- PEAK
1 1713009 48.30 68.20 -19.99 5431 3B.20 0.8 65.72 0.6 - -- PEAK 2 17130.08 48.14 68.20 -20.86 54.15 38.20 20.88 65.72 .63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-332 of 377

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg M_H._m P S N PPN D [ S M#MW%MMWWW S—
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
[ E— wmwmv"—‘”‘” R JE N e R
Avg kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR492020D
132
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full RU_5530MHz
ANT 0
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 875
g = L 1 e e [ PEAKGM
L DRI L s 55 M
30 30
Peak
115 1
5350 5386. 5422, 5458, 5404, 5530
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 9128D-1522 246328 HORLZONTAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3m 91260-1522 248328 HORIZONTAL
+ RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
o o Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg _
1 5455.84 60.10 74.60 -13.90 45.18 32.80 11.48 29.3¢ 0.00 357 139 PEAK MHz dBuv/m dBuv/m d6 dBw dB/m B 8 B am deg
2 546466 50.95 68.20 -B.25 45.01 32.80 11.49 29.35 0.0 357 139 PEAK 1 5538.00 108,28 ---=-n -=---- 93.27 32.80 1156 29.35 .0 357 139 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
4 AVG_54
525 525 L v
%50 350 W
Avg
115 115
5350 5366, 422, 5458, 5404, 5530 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + @3CH16-HY

Condition: AVG BE(UNIT) B3 3m 91200-1522 240328 HORIZONTAL

Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
+ RBH:1000.000kHz VBW: 3000.008kHz SWT:Auto

+ RBi:1060.000kHz VBW: 3000, 0agkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1545494 50.61 54.80 -3.39 35.69 32.80 11.48 29.35 0.8 357 139 AVERAGE 1 5330.00 99.42 --eeme -oeeee 84.41 32.80 1156 29.35 @.88 357 139 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-334 of 377

FAX : 886-3-327-0855




wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
105 D
815
700 PEAK_BE(UNIBY
5! Wttt B bt o At A
30
Peak Blank
LE
5530 5817, 5624, 5671, 5718, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE(UNLT) B3 3m 91280-1522 248328 HORIZONTAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 573210 56.88 63.20 -12.20 46.15 33.46 1179 29.48 @.08 357 139 PEAK

TEL : 886-3-327-0868 Page Number : C1-335 of 377
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR492020D
132
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full RU_5530MHz
ANT 0
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 875
g 1 L O 1 e e PEAKGM
57 U FOP WPV, i s
30 30
Peak
115 1
5350 5386. 5422, 5458, 5404, 5530
Frequency (MHz) 1000 20, 3400, 4600, 5600, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 91260-1522 246328 VERTICAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SHT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
+ REW: 1080 B68kHz VBHL: 3608, 08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant C(ble Preamp  Aux  APos  TPos
o o Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg _
1 5456.20 62.05 74.60 -11.95 47.13 32.80 11.48 29.3¢ 0.0 10 1@l PEAK Mz dBuv/m dBuV/m d6 dBw dB/m B 8 B am deg
2 5468.62 62.36 68.20 -5.B4 47.42 32.80 11.49 29.35 0.0 108 10l PEAK 1 5530.00 109.44 ---men -m-em- 94.48 32.80 1166 29.36 .60 1ee 161 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 !
875 875
00 00
1 AVG_54
525 525
3.0 35,0 M
Avg
175 175
5350 5366, 5422, 5458, 5404, 5530 1000 20, 3400, 4600, 5600, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + @3CH16-HY

Condition: AVG BE(UNII) B3 3m 91200-1522 240328 VERTICAL

Condition: AVG 54 3m 912D-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW: 3000.008kHZ SWT:Auto

+ RBi:1060.000kHz VBW: 3000, 00gkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 545854 52.69 54.80 -1.31 37.76 32.80 11.48 29.35 0.8 108 101 AVERAGE 1 5330.00 182,25 ---=mn ----mn §7.28 32.80 1152 29.35 @.80 1@ 101 AVERAGE

TEL : 886-3-327-0868
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wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical Fundamental
gl dBn)
1225
10 ekl

d

00 PEAK_BE(UN)_B3)
M |
52! T Rt ik Mt et
30
Peak Blank
11!
5530 5817, 5624, 571, 5718, 5765
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(UIII)_B3 3m 91260-1522 248328 VERTICAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 575325 56.58 68.20 -11.70 46.57 33.52 1L.81 29.48 .00 108 161 PEAK

TEL : 886-3-327-0868 Page Number 1 C1-337 of 377
FAX : 886-3-327-0855



wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
S S B L Ty it g O P S N Sl
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1l6ce.08 47.38 74.60 -26.62 57.34 33.78 16.35 65.66 @.65  -- -- PEAK 1 11060.08 46.93 74.80 -27.67 56.89 38.70 16.35 65.66 @.65  -- -- PEAK
1 16590.09 47.46 68.20 -20.74 55.36 37.9 20.29 66.73 6.6 - -- PEAK 1 1659.08 48.21 68.20 -19.99 56,11 37.9% 20.29 66.73 .64 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-338 of 377
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 4‘“‘ch\rel{dﬂuwln) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
AVg 35.0” I T memwm_ﬂ’_w I e
115 Ik
1un 147, 1482, 14488, 14y, 14500 1n 147, 148 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘ch\rel{dﬂuwln) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
mewmww ] i MIVEINIU R it
Avg kil %l
115 Ik
11700 1180, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR492020D
133
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_Full RU_5610MHz
ANT 0
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 875
g L O 18 e e PEAKGM
12
5251 528
30 30
Peak
115 1
5350 5402, 5454, 5506, 5558, 5610
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 9128D-1522 246328 HORLZONTAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SHT:Auto Condition: PEAK(UNH) 3m 91260-1522 248328 HORIZONTAL
+ RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5450.93 58.04 74.00 -15.96 43.11 32.80 11.48 29.35 0.0 300 130 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 546544 58.43 68.20 -9.77 43.49 32.80 11.49 29.35 0.0 308 130 PEAK 1 5618.80 113,29 =-=men ==-em- 97.99 32.98 1L.70 29.38 .60 30 130 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 1
75 i75
00 00
AVG_54
525 525
) 35‘0W
Avg
115 115
5350 5402 5454, 5506, 5548, 5610 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: AVG BE(UNIT) B3 3n 91200-1522 240328 HORIZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBi: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5456.86 48.84 54.80 -5.16 33.92 32.80 11.48 29.36 @.00 308 130 AVERAGE 1 5618.00 103,18 ---=nn -=--- 88.18 32.80 11.65 29.37 .00 309 130 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
" I Bttt
10 ‘\
815 M
0.0 "n”‘l ¥ ',.‘., ‘lwmwmwww—_qm
it L
L
30
Peak Blank
LE
5610 5641, 5672, 5703, 5734, 5765
Frequency (MHz)
Site © B3CHIG6-HY
Condition: PEAK BE(UNLT) B3 3m 91280-1522 248328 HORIZONTAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 573912 63.33 63.20 -4.87 47.45 33.48 11.89 29.40 0.0 308 130 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-341 of 377
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

133
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_Full RU_5610MHz
ANT 0
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
875 875
g 1 L O 1B e e [ PEAK(M
525 528
30 30
Peak
115 1
5350 5402, 5454, 5506, 5558, 5610
Frequency (MHz) 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 91260-1522 248328 VERTICAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SHT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
+ REW: 1080 B68kHz VBHL: 3608, 08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant C(ble Preamp  Aux  APos  TPos
o o Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg _
1 545894 60.86 74.00 -13.14 45.93 32.80 11.48 29.35 0.0 10 182 PEAK Mz dBuv/m dBuV/m d6 dBw dB/m B 8 B am deg
2 5467.26 62.22 68.20 -5.98 47.28 32.80 11.49 29.35 0.00 108 182 PEAK 1 5618.80 114,29 =-=men =menme 99.23 32.80 11.62 29.36 .60 10 162 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
1 AVG_54
525 525
) 30 M
Avg
115 115
5350 5402 5454, 5506, 5548, 5610 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)

Site @ B3CHI6-HY
Condition: AVG BE(UNII) B3 3m 91200-1522 240328 VERTICAL
: RB:1080.080kHz VBi: 3000, B08kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg
1545799 52,15 54.80 -1.85 37.23 32.80 1148 29.35 0.8 108 102 AVERAGE

Site + B3CHIG-HY
Condition: AVG 54 3m 912D-1522 248328 VERTICAL
+ RBi:1060.000kHz VBW: 3000, 00gkHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5610.00 18585 ----nn ----m- 99.77 32.80 11.65 29.37 @.80 108 162 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonie.  FCC RADIO TEST REPORT

Report No. : FR492020D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
05— \‘M
815 i
T Tu.‘:x W
L
30
Peak Blank
LE
5610 5641, 5672, 5703, 5734, 5765
Frequency (MHz)
Site © B3CHIG6-HY
Condition: PEAK BE(UNLT) B3 3m 912D-1522 24328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5726.25 64.56 68.20 -3.84 46.73 33.45 1L78 29.40 0.0 10 162 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-343 of 377

FAX : 886-3-327-0855




wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Vertical
1 MLMI(HB«VJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
AVG 54 AVG 54
525 ] 52 T i
b A A T Lt it s s S s O e Pttt b
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1122000 46.66 74.60 -27.94 55.90 33.74 16.40 65.78 @.63  -- -- PEAK 1 11220.08 47.03 74.00 -26.97 56.87 38.74 16.49 65.78 @.63 - -- PEAK
1 16830.00 47.38 68.20 -20.81 54.39 33.84 20.54 66.12 0.6  -- -- PEAK 1 16830.08 48.78 68.20 -19.58 55.71 38.84 20.54 66.22 0.63  -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C1-344 of 377

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg Mww_mmm N N MWMWMM PR [pUPRNE N S
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
bipminprmter i i T e MMWM—”“WWM Eae s
Avg kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

134
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH138_Full RU_5690MHz
ANT 0
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 875
g . L O 1B e e [ PEAKGM
1
52 B Mdtprna Ay 525
30 30
Peak
115 1
5350 5428, 5506. 5584, 5662, 5740
Frequency (MHz) 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: STRADDLES U-NII-1824 3n 91260-1522 240328 HORIZONTAL St E3CHLG-HY
+ RB: 1060, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3m 91260-1522 248328 HORIZONTAL
+ RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 544943 55.81 74.00 -18.19 40.91 32.80 11.46 29.36 0.0 300 131 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 546817 55.14 68.20 -13.06 40.20 32.80 11.49 29.35 0.0 308 131 PEAK 1 5698.80 112,18 --=mnn -=-e-- 96.68 33.24 173 29.39 @.60 308 131 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
Wy 525
IS
B0 30
Avg
115 115
5350 5428, 5506, 5584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: U-NII-1&24 AVERAGE 3m 9120D-1522 248328 HORIZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5418.45 45.75 54.60 -8.25 30.89 32.80 11.42 29.35 @.00 388 131 AVERAGE 1 5698.00 103.84 ---men -=-em- 88.26 33.24 1L73 29.39 .00 309 131 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
Weratbel M hvied
10 i “\
815
00 Fibti 15@%
v A A i
5! .
30
Peak Blank
LE
5650 5710, 5770, 5830, 5890, 5950
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 9120D-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5878.98 58.57 68.20 -9.63 42.85 34.62 1193 29.43 .00 388 131 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-347 of 377
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

134
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH138_Full RU_5690MHz
ANT 0
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
875 875
g L O 188 e e [ PEAKOM
12
52 5rtaryit \ 525
30 30
Peak
115 1
5350 5428, 5506. 5584, 5662, 5740
Frequency (MHz) 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: STRADDLES U-NII-1824 3n 91260-1522 246328 VERTICAL St E3CHLG-HY
+ RB: 1060, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
: RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5449.45 5638 74.00 -17.62 4147 32.80 11.47 29.36 0.00 1@ 83 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 546876 55.83 68.20 -12.37 4090 32.80 11.48 29.35 Q.00 1@ 83 PEAK 1 5698.80 114,39 =--men =meeee 95.81 33.4 1L73 29.39 @.00 169 83 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
Wy 525
) 30 W
Avg
115 115
5350 5428, 5506, 5584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: U-NII-1&24 AVERAGE 3m 9120D-1522 24328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 544477 46.19 54.60 -7.81 3L.29 32.80 11.46 29.36 @.00 1@ 83 AVERAGE 1 5698.00 167.46 =-=men -=-m- 91.63 33.44 1L78 29.39 @.00 169 83 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical

Fundamental

Lesel (dBuVim)

14
14l)

\

o Ao STADLES U184

Peak Blank
1.

5650 570, 5770, 5830, 5890, 5950
Frequency (MHz)

Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 91260-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 587118 59.93 68.20 -8.27 43.45 33.98 1192 29.42 @.00 1e@ 83 PEAK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLmI(dBu\Hln) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
AVG 54 VG 54
525 7 52 2
O DT U S T R B A SR ST U T ey
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11330.08 47.13 74.60 -26.82 56,68 30.8@ 16.63 65.74 @.61  -- -- PEAK 1 11380.08 47.72 74.80 -26.28 57.22 30.80 16.63 65.74 .61 - -- PEAK
1 1767009 48327 68.20 -19.88 54.35 33.31 20.80 65.78 @.63 - -- PEAK 1 17070.08 48.75 68.20 -19.45 54.78 38.32 20.80 65.73 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-350 of 377

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg MMWMMWM - — JS.UM SNPRRS PO ' FOREUtoE NI VUROPIDty EWNSSE S
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
s et st =~ wmmwwﬁ_wwﬁﬂm, " e
Avg 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR492020D
135
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Full RU_5570MHz
ANT 0
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 !
875 875
e i 7 00 ] PEAK(UNI)
Lottt
5251 528
30 30
Peak
115 1
5350 5304, 5438, 5482, 5526, 5570
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 9128D-1522 246328 HORLZONTAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3m 91260-1522 248328 HORIZONTAL
+ RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5439.10 61.67 74.00 -12.33 46.77 32.80 11.46 29.36 0.00 320 140 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 S461.10 60.26 68.20 -7.94 45.33 32.80 1148 29.35 0.0 320 140 PEAK 1 5578.00 163.00 ----- -=---- 68.82 32.80 11.53 29.35 .60 328 148 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
4 AVG_54
525 ) 525 B ore b i
R it s
%0 %0 W
Avg
115 115
5350 5304, 5438, 5482, 5526, 5570 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site B3CH16-HY Site + @3CH16-HY
Condition: AVG BE(UNIT) B3 3m 91200-1522 240328 HORIZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
RBH: 1080, 0BOKkHz VBN 3009.B0AKHZ SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1

PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg

5458.46 50.29 54.80 -3.71 35.36 32.80 11.48 29.35 0.00 320 140 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5578.80 95.54 ---men -meee- 80.57 32.80 11.52 29.35 .00 320 140 AVERAGE

TEL : 886-3-327-0868

FAX : 886-3-327-0855
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wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental

" Level (dBuVim)
1225
10

sl S ——
815
o M% _PEAK BN )

FETTN P AT [T A,
ot i
L
30
Peak Blank
LE
5570 5609, 5648, 5647, 5126, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE(UNLT) B3 3m 91280-1522 248328 HORIZONTAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5726.%9 59.87 68.20 -8.33 44.04 33.45 178 29.48 0.0 328 140 PEAK

TEL : 886-3-327-0868 Page Number : C1-353 of 377
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

135
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Full RU_5570MHz
ANT 0
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 875
g 1 L 1 e e PEAKGM
il ettt s
5251 528
30 30
Peak
115 1
5350 5304, 5438, 5482, 5526, 5570
Frequency (MHz) 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 91260-1522 248328 VERTICAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SHT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
: RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw B/ dB B8 dB o deg
1 544240 62.82 74.00 -11.18 47.92 32.80 11.46 29.36 0.0 100 184 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 5463.52 62.37 68.20 -5.83 47.43 32.80 11.49 29.35 0.00 108 104 PEAK 1 5578.80 105,28 =-==en -=---- 99.26 32.80 1158 29.36 .00 108 104 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
75 i75
00 00
) d G
i 525
50 30
Avg
115 115
5350 5304, 5438, 5482, 5526, 5570 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + @3CH16-HY
Condition: AVG BE(UNII) B3 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBi: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5433.60 52.88 54.60 -1.12 37.99 32.80 11.45 29.35 @.00 108 164 AVERAGE 1 5578.80 97.84 ----en -meee- 62,84 32.80 1155 29.35 .00 189 104 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical Fundamental
gLl BV
1225
10! NN YT Y "

(i M%- m

et b ot Aty
5!
kil
Peak Blank
1.
5470 5609, 5648, 5687, 5726, 5765
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(UIII)_B3 3m 91260-1522 248328 VERTICAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5726.20 6175 68.20 -6.45 45.92 33.45 1L78 29.48 0.0 108 184 PEAK

TEL : 886-3-327-0868 Page Number : C1-355 of 377
FAX : 886-3-327-0855



wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Vertical
1 HLwel(dB!thn) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
gt s PRI SO YRR PP SO G A . i p R, g bt
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1114600 46.10 74.60 -27.99 56.82 33.78 16.42 65.68 @.64  -- -- PEAK 1 1114p.08 47.75 74.80 -26.25 57.67 38.70 16.42 65.68 0.64 - -- PEAK
1 16710.00 48.28 68.20 -19.92 55.34 33.36 0.4l 66.47 6.6 - -- PEAK 1 16710.08 48.02 68.20 -20.18 55.68 38.36 20.41 66.47 0.64 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-356 of 377
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg MM_HW%MMWNWWM 35.0—”_ I ] N
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
R i | [ I R B —— |
Avg bl %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

136
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT240_CH122_Full RU_5610MHz
ANT 0
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
875 875
s e O 1 e e 10 [ 1
525 528
30 30
Peak
115 1
5350 5428, 5506. 5584, 5662, 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: STRADDLES U-NII-1824 3n 91260-1522 240328 HORIZONTAL St E3CHLG-HY
+ RB: 1060, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3m 91260-1522 248328 HORIZONTAL
+ RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5358.97 6155 74.60 -12.45 46.75 32.80 11.37 29.37 0.0 344 141 PEA MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 5465.05 62.88 68.20 -5.32 47.94 32.80 11.49 29.35 0.0 344 141 PEA 1 5618.80 99.83 -----n -m-e-- 64.84 32.80 1154 29.35 @.60 344 141 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
S 528
%0 %0 W
Avg
115 115
5350 5428, 5506, 5584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: U-NII-1&24 AVERAGE 3m 9120D-1522 248328 HORIZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5459.59 50.38 54.80 -3.62 35.45 32.80 11.48 29.35 @.00 344 141 AVERAGE 1 5618.80 99,29 -----n -m--m- 75.28 32.80 1157 29.36 .00 344 141 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonie.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
P \u{ s
700 \“ | STRADDLES UH1-1824)
1.&
e M # I
5 T A habls
30
Peak Blank
LE
5610 5678, 5746, 5814, 582, 5950
Frequency (MHz)
Site © B3CHIG6-HY
Condition: STRADDLES U-NII-1824 3m 9120D-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5856.16 59.53 6.2 -B.67 43.12 33.92 191 29.42 .0 344 141 PEAK

TEL : 886-3-327-0868 Page Number : C1-359 of 377
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D
136
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT240_CH122_Full RU_5610MHz
ANT 0
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 875
o L 1 e e PEAKGM
ke
525 528
30 30
Peak
115 1
5350 5428, 5506. 5584, 5662, 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY .
Condition: STRADDLES U-NII-1824 3n 91260-1522 246328 VERTICAL St E3CHLG-HY
+ RB: 1060, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
: RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw B/ dB B8 dB o deg
1 535468 66.56 74.80 -7.44 S5L.76 32.80 1137 29.37 0.0 10 182 PEAK MHz dBuV/m dBuV/m  d8 dBuV dB/m B 8 d o deg
1 4G54 63.02 68.20 -5.10 46.08 32.89 11.49 29.35 0.00 108 182 PEAK 1 5610.80 101,89 ----nn ----me 86.86 32.80 11.59 29.36 @.80 108 162 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 ]I S ]‘ v i75
00 00
5 1 s . AVG 54
3.0 35,0 M
Avg
115 115
5350 5428, 5506, 5584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: U-NII-1&24 AVERAGE 3m 9120D-1522 24328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5486.94 52,77 54.80 -1.23 37.91 32.80 11.42 29.35 0.8 108 102 AVERAGE 1 5610.80 94,38 ----m- ---eee 79.39 32.80 1154 29.35 6.6 1@ 162 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C1-360 of 377

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
ot el iy lV i
815 ! 1
(i k&% | STRADDLES UNL1B2A
MM W‘mewn e
L
30
Peak Blank
LE
5610 5678, 5746, 5814, 582, 5950
Frequency (MHz)
Site © B3CHIG6-HY
Condition: STRADDLES U-NII-1824 3m 91200-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5868.64 60.46 63.20 -7.74 43.94 34.62 1193 29.43 0.0 10 162 PEAK
TEL : 886-3-327-0868 Page Number : C1-361 of 377
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
AVG 54 AVG 54
525 T 7 52 7 T
e st A At g e L
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1122008 47.65 74.60 -26.35 57.49 33.74 16.40 65.78 @.63  -- -- PEAK 1 11220.08 46.68 74.80 -27.31 56,52 38.74 16.49 65.78¢ @.63 - -- PEAK
1 16830.00 48.62 68.20 -20.13 55.83 33.84 20.54 66.12 0.6  -- -- PEAK 1 16830.08 48.38 68.20 -19.99 55.31 38.84 20.54 66.22 0.63  -- -- PEAK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg Mw— SN — ] MM%MWWWW—WHMM
115 Ik
1un 1476, 1482, 14488, 14y, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
R S —— oo i, o st R — e T e
Avg kil %l
115 Ik
11700 1780, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR492020D
137
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT 0
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 875
g = L O 108 e e [ PEAKGM
7 RV ISRV YRS OIS TREC it s
30 30
Peak
115 1
5350 5380. 5410, 5440, 5470, 5500
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 9128D-1522 246328 HORLZONTAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3m 91260-1522 248328 HORIZONTAL
+ RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 545230 58.83 74.00 -15.17 43.92 32.80 11.47 29.36 0.0 400 133 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 5469.40 60.68 68.20 -7.52 45.74 32.80 11.49 29.35 0.0 408 133 PEAK 1 558,80 116,25 =-==sn ==--m- 161,27 32.80 1153 29.35 .60 488 138 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 525
et
Avg
115 115
5350 5360, 540, 5440, 5470, 5500 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + @3CH16-HY
Condition: AVG BE(UNIT) B3 3m 91200-1522 240328 HORIZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBi: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5457.4 45.44 54.80 -5.56 33.52 32.80 11.48 29.35 @.00 488 135 AVERAGE 1 5508.00 167.58 ---=-n -=--m- 92,53 32.80 1152 29.35 .00 469 138 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamanias.  FCC RADIO TEST REPORT Report No. : FR492020D

137

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz

ANT 0
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
125 105 1
1050 1050
875 875
g w e 1 e s PEAKUA
T Y R Lt
5 b el I 525
30 30
Peak
115 1
5350 5380. 5410, 5440, 5470, 5500
Frequency (MHz) 1000 20, 3400, 4600, 5600, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 91260-1522 248328 VERTICAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SHT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
+ REW: 1080 B68kHz VBHL: 3608, 08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant C(ble Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5458.00 64.57 74.80 -9.43 49.65 32.80 11.48 29.3¢ 0.0 10 182 PEAK Mz dBuv/m dBuV/m d6 dBw dB/m B 8 B am deg
2 5465.20 62.99 68.20 -5.30 47.96 32.80 11.49 29.35 0.0 108 182 PEAK 1 5508.00 119,66 =--mnn -=-m- 164,68 32.80 11.53 29.35 .60 108 162 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 875
00 00
| AVG_54
525 525
%0 B
Avg
175 175
5350 5360, 5410, 540 5470, 5500 1000 20, 3400, 4600, 5600, 7000
Frequency (MHz)

Frequency (MHz)

Site @ B3CHI6-HY Site @ B3CHI6-HY
Condition: AVG BE(UNII) B3 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBi: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg

1 545875 50.53 54.80 -3.47 35.68 32.80 11.48 29.35 0.8 108 102 AVERAGE 1 5300.00 11126 ----=- ------ 96.28 32.80 1153 29.35 @.80 10@ 162 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C1-365 of 377

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
AVG 54 AVG 54
525 T 7 52 1
A i A A A A L i i, iy LA ST S S
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1l166.08 47.30 74.60 -26.70 57.21 33.78 16.44 65.68 @.63  -- -- PEAK 1 11160.08 46.65 74.80 -27.35 56.56 38.70 16.44 65.68 0.63  -- -- PEAK
1 1674000 48.30 68.20 -19.99 55.39 33.24 0.4 66.41 6.68 - -- PEAK 1 16740.08 47.71 68.20 -20.49 54.80 38.24 20.44 66.41 0.64 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-366 of 377
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg M__.— A IR Wl S R S M_ﬂ SOPSME O BNV Syt NG VIO N S
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
J— e SN Sy w-"“*"’“—ww
Avg 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 ]
T
10! WL\M 10!
875 875
(i W%"M PEAK, BE[UAI. B 00— 4 LA EARIUNI)
g,
0 Mol Bt 5! e AMMW“MW’JL N
350 3540
Peak
i 1.
5100 53, 5726, 5730, 5752, 5765 1000 200, 3400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE(UNLT) B3 3m 91280-1522 248328 HORIZONTAL Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 80kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5716.46 64.84 68.20 -3.36 49.01 33.45 1178 29.40 @.08 294 129 PEAK 1 5700.00 115,42 ---=mn =--eme 99.68 33.38 1175 29.39 @0.6a 294 129 PEAK
" Level (dBuVim)
1225
1
10!
875
700
0 AVG_54)
gttt 8
et g b
B
Avg Blank
i
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBW: 1060.060kHz VEN:3000.808kHz ST:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5700.00 18707 ----=- ------ 9133 3338 1175 2939 0.80 294 129 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-368 of 377
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Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
10! 10!
875 875
(i PEAK, BE[UAI. B (mmt e 8 O 4 LA EARIUNI)
B y
. o P A T s 0 — N i — L
WM—W e
3.0 3540
Peak
i i
5100 53, 5726, 5730, 5752, 5765 1000 200, 3400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE(UNLT) B3 3m 9120-1522 24328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 570516 66.45 68.20 -1.75 50.62 33.45 1178 29.40 0.8 108 1 PEAK 1 5708.00 11789 ----nn ---ome 162,15 33,38 IL75 2939 @.6e 10 81 PEAK
" Level (dBuVim)
1225
1
10!
875
700
AVG_54)
52! X
il
o i
350 b da
|yt
Avg Blank
i
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1060.060kHz VEW:3000.808kHz ST:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5708.00 109,99 ---m-n -=-m- 94.29 3334 IL75 2939 @.ee  lee 81 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR492020D
140
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE20_CH144_Full RU_5720MHz
ANT 0
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 875
g L O 1B e e [ PEAKGM
1
T SMMW
30 30
Peak
115 1
5350 5428, 5506. 5584, 5662, 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: STRADDLES U-NII-1824 3n 91260-1522 240328 HORIZONTAL St E3CHLG-HY
+ RB: 1060, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3m 91260-1522 248328 HORIZONTAL
+ RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5408.89 55.07 74.00 -18.93 46.21 32.80 11.42 29.36 0.0 289 130 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 5467.39 5416 68.20 -14.04 39.22 32.80 11.49 29.35 0.0 289 130 PEAK 1 5728.00 116,83 =-==vn ==-nm- 16102 33.43 1L77 29.39 @.e0 289 130 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
52‘571 525
Avg
115 115
5350 5428, 5506, 5584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: U-NII-1&24 AVERAGE 3m 9120D-1522 248328 HORIZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 544321 44,87 54.80 -9.13 29.97 32.80 11.46 29.35 @.00 239 130 AVERAGE 1 5728.00 167.64 =-==en ==-em- 91.83 33.43 1L77 29.39 .60 289 130 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
"' JM \
815
700 }/ \ STRADDLES UA-1824)
1
Pt g g I b
L i 1
30
Peak Blank
LE
5700 5740, 5800, 5840, 5800, 5950
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 9120D-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5942.00 56.77 68.20 -11.43 46.13 34.10 1198 29.44 0.0 289 130 PEAK
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140
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE20_CH144_Full RU_5720MHz
ANT 0
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 875
g L L O 10 e e [ PEAKGM
1 2
52 Syt il Vi Al bt ity Bt 525 ‘MM'«MMJMM
30 30
Peak
115 1
5350 5428, 5506. 5584, 5662, 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: STRADDLES U-NII-1824 3n 91260-1522 246328 VERTICAL St E3CHLG-HY
+ RB: 1060, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
: RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant C(ble Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5378.68 54.56 74.00 -19.44 39.73 32.80 1139 29.36 0.00 300 78 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 5469.73 5378 68.20 -14.50 38.76 32.80 11.49 29.35 0.0 3@ 78 PEAK 1 5728.80 117,61 =-=men =meeee 161,88 33.43 1L77 29.39 @.60 3@ 78 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
e e 525
1
%0 L
Avg
115 115
5350 5428, 5506, 5584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: U-NII-1&24 AVERAGE 3m 9120D-1522 24328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5458.62 44.68 54.60 -9.40 29.69 32.80 11.47 29.36 @.00 3@ 78 AVERAGE 1 5728.00 108,93 ---=en -=-m- 93.18 33.44 1L78 29.39 @.00 300 78 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
"' /M \
815
(i f \ STRADOLES UNI820
52! WM\M‘/\.‘ Lot A Aok prevE ! ]
30
Peak Blank
LE
5700 5740, 5800, 5840, 5950
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 91200-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5919.60 56.74 63.20 -11.46 46.11 3410 1195 29.43 .08 388 78 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-373 of 377

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol. Horizontal Vertical
1 HLeveI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R lf] | | — [
0 AVG 54 0 AVG 54
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1144000 47.42 74.60 -26.58 56.96 33.92 16.69 65.75 @.68  -- -- PEAK 1 11440.08 46.66 74.80 -27.34 56.20 38.92 16.69 65.75 0.6 - -- PEAK
1 1716000 48.63 68.20 -20.17 53.95 38.22 20.97 85.69 6.6 - -- PEAK 1 17160.08 48.64 68.20 -19.56 54.56 38.22 20.92 65.69 0.63 - -- PEAK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg 3l S Y Ml o S il B ] .
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
A [— b ] [ SR R e S |
Avg 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HLwel(mvnn) " Level (dBuVim)
1225 1225
1050 o
815 815
EAK[UNI) EAK[UNI)
700 RN ] ] [ 700 R ] ] [
VG 54 AVG_54
525 f 525 T
bl P -y 4t
S T T g e e i il i PR e vh )
Peak - o
175 f.
18000 22400, 26800, kil 35600, 40000 18000 22400, 26800, . 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : O3CHIG-HY Site  : O3CHIG-HY
Condition: PEAK(UNLI) Inm BBHAY178 1224 248624 HORIZONTAL Condition: PEAK(UNLI) Inm BBHAY176 1224 248624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBwV dB/m  dB dB _dB o deg 1z m duw/m dB dBw dB/m  dB dB _dB m deg
1 3866.08 46.97 74.00 -27.83 59.98 4411 9.06 S6.64 -9.54 - - PEAK 1 38559.68 47.53 68.20 -20.67 60.43 44.24 9.88 56.68 -9.54 - - PEAK
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
60. £0.
ap ap
N B
I— | I— |
oo oo
400 , . " 7 5
5
300 9 bt 300 4 e NWRIEN oo
3 T e
20, M 20, I,
.....‘.vuw WA W ¥ A0 V
QP/ 100 100
Peak 30 0. 48, 612, 806 1000 30 24, 48, 612, 806 1000
Frequency (MHz) Frequency (MHz)
Site : @3CHI6-HY Site : B3CH16-HY
Condition: QP 3m CBL6L11D&AGBA2N1001N-06 47020 & B6_241805 HORIZONTAL Condition: QP 3n (BLGL11D8AGBA2NI0RIN-06 47020 & B6_241005 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dB  om  deg Mz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB am  deg
1 4649 23.32 40.60 -16.68 36.53 16.14 1.86 32.46 .05 - -- Peak 1 4B.67 33.68 40.60 -6.32 45.89 19.31 @.98 32.53 @.83 - -- Peak
1 18423 33.62 43.50 -9.88 46.53 1517 .11 32.28 @.09 - - Peak 1 183.26 36.80 43.50 -7.50 50.86 15.20 2.11 32.26 .09 - -- Peak
3 268.62 25.23 46.00 -20.77 35.63 19.31 2.54 32.32 Q.07 -- -- Peak 3 21497 26.81 46.60 -19.99 4932 15.85 2,32 32.51 @.63 -- -- Peak
4 283.82 28.36 46.00 -17.14 39.19 19.16 2.62 32.22 @.1l -- -- Peak 4 465,53 28.12 46.00 -17.85 33.92 23.37 3.36 32.64 @.1l -- -- Peak
5 737,13 30.63 46.60 -15.37 30.13 28.19 4.22 32.18 @.19 -- -- Peak 5 741,98 32.67 46.60 -13.93 31.40 28.33 4.4 32.89 @.19 -- -- Peak
6 843.83 32.89 46.00 -13.11 30.95 29.36 4.53 32.18 @.23 -- -- Peak 6 896.21 35.60 46.00 -10.40 33.87 29.14 4.66 32.26 @.19 -- -- Peak
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C2-1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 0+1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 0+1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 0+1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 5.15-5.25 0+1 802.11ac VHT20 36 5180 MCSO0 - -
Mode 5 U-NII-1 5.15-5.25 0+1 802.11ac VHT20 44 5220 MCSO0 - -
Mode 6 U-NII-1 5.15-5.25 0+1 802.11ac VHT20 48 5240 MCSO0 - -
Mode 7 U-NII-1 5.15-5.25 0+1 802.11ac VHT40 38 5190 MCSO0 - -
Mode 8 U-NII-1 5.15-5.25 0+1 802.11ac VHT40 46 5230 MCSO0 - -
Mode 9 U-NII-1 5.15-5.25 0+1 802.11ac VHT80 42 5210 MCSO0 - -
Mode 10 U-NII-1 5.15-5.25 0+1 802.11ac VHT160 50 5250 MCSO0 - -
Mode 11 U-NII-1 5.15-5.25 0+1 802.11be EHT20 36 5180 MCSO | FullRU -
Mode 12 U-NII-1 5.15-5.25 0+1 802.11be EHT20 44 5220 MCSO | FullRU -
Mode 13 U-NII-1 5.15-5.25 0+1 802.11be EHT20 48 5240 MCSO | FullRU -
Mode 14 U-NII-1 5.15-5.25 0+1 802.11be EHT40 38 5190 MCSO | FullRU -
Mode 15 U-NII-1 5.15-5.25 0+1 802.11be EHT40 46 5230 MCSO | FullRU -
Mode 16 U-NII-1 5.15-5.25 0+1 802.11be EHT80 42 5210 MCSO | FullRU -
Mode 17 U-NII-1 5.15-5.25 0+1 802.11be EHT160 50 5250 MCSO | FullRU -
Mode 18 U-NII-1 5.15-5.25 0+1 802.11ax HE20 36 5180 MCSO | FullRU -
Mode 19 U-NII-1 5.15-5.25 0+1 802.11ax HE20 48 5240 MCSO | FullRU -
Mode 20 | U-NII-2A | 5.25-5.35 0+1 802.11a 52 5260 6Mbps - -
TEL : 886-3-327-0868 Page Number : C2-1 of C376
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Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 21 | U-NII-2A 5.25-5.35 0+1 802.11a 60 5300 6Mbps - -
Mode 22 | U-NII-2A 5.25-5.35 0+1 802.11a 64 5320 6Mbps - -
Mode 23 | U-NII-2A 5.25-5.35 0+1 802.11ac VHT20 52 5260 MCSO0 - -
Mode 24 | U-NII-2A 5.25-5.35 0+1 802.11ac VHT20 60 5300 MCSO0 - -
Mode 25 | U-NII-2A 5.25-5.35 0+1 802.11ac VHT20 64 5320 MCSO0 - -
Mode 26 | U-NII-2A 5.25-5.35 0+1 802.11ac VHT40 54 5270 MCSO0 - -
Mode 27 | U-NII-2A 5.25-5.35 0+1 802.11ac VHT40 62 5310 MCSO0 - -
Mode 28 | U-NII-2A 5.25-5.35 0+1 802.11ac VHT80 58 5290 MCSO0 - -
Mode 29 | U-NII-2A 5.25-5.35 0+1 802.11be EHT20 52 5260 MCSO = FullRU -
Mode 30 | U-NII-2A 5.25-5.35 0+1 802.11be EHT20 60 5300 MCSO = FullRU -
Mode 31 | U-NII-2A 5.25-5.35 0+1 802.11be EHT20 64 5320 MCSO | FullRU -
Mode 32 | U-NII-2A 5.25-5.35 0+1 802.11be EHT40 54 5270 MCSO | Full RU -
Mode 33 | U-NII-2A 5.25-5.35 0+1 802.11be EHT40 62 5310 MCSO | FullRU -
Mode 34 | U-NII-2A 5.25-5.35 0+1 802.11be EHT80 58 5290 MCSO | FullRU -
Mode 35 | U-NII-2A 5.25-5.35 0+1 802.11ax HE20 52 5260 MCSO | FullRU -
Mode 36 | U-NII-2A 5.25-5.35 0+1 802.11ax HE20 64 5320 MCSO | FullRU -
Mode 37 | U-NII-2C = 5.47-5.725 0+1 802.11a 100 5500 6Mbps - -
Mode 38 | U-NII-2C = 5.47-5.725 0+1 802.11a 116 5580 6Mbps - -
Mode 39 | U-NII-2C = 5.47-5.725 0+1 802.11a 140 5700 6Mbps - -
Mode 40 | U-NII-2C = 5.47-5.725 0+1 802.11a 144 5720 6Mbps - -
Mode 41 | U-NII-2C = 5.47-5.725 0+1 802.11ac VHT20 100 5500 MCSO0 - -
TEL : 886-3-327-0868 Page Number : C2-2 of C376
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Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 42 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT20 116 5580 MCSO0 - -
Mode 43 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT20 140 5700 MCSO0 - -
Mode 44 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT20 144 5720 MCSO0 - -
Mode 45 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT40 102 5510 MCSO0 - -
Mode 46 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT40 110 5550 MCSO0 - -
Mode 47 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT40 134 5670 MCSO0 - -
Mode 48 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT40 142 5710 MCSO0 - -
Mode 49 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT80 106 5530 MCSO0 - -
Mode 50 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT80 122 5610 MCSO0 - -
Mode 51 = U-NII-2C = 5.47-5.725 0+1 802.11ac VHT80 138 5690 MCSO0 - -
Mode 52 | U-NII-2C | 5.47-5.725 0+1 802.11ac VHT160 114 5570 MCSO0 - -
Mode 53 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT20 100 5500 MCSO | FullRU -
Mode 54 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT20 116 5580 MCSO | FullRU -
Mode 55 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT20 140 5700 MCSO | FullRU -
Mode 56 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT20 144 5720 MCSO | FullRU -
Mode 57 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT40 102 5510 MCSO | FullRU -
Mode 58 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT40 110 5550 MCSO | FullRU -
Mode 59 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT40 134 5670 MCSO | FullRU -
Mode 60 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT40 142 5710 MCSO | FullRU -
Mode 61 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT80 106 5530 MCSO | FullRU -
Mode 62 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT80 122 5610 MCSO | FullRU -
TEL : 886-3-327-0868 Page Number : C2-3 of C376
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Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 63 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT80 138 5690 MCSO @ FullRU -
Mode 64 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT160 114 5570 MCSO @ FullRU -
Mode 65 | U-NII-2C | 5.47-5.725 0+1 802.11be EHT240 122 5610 MCSO @ FullRU -
Mode 66 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 100 5500 MCSO @ FullRU -
Mode 67 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 116 5580 MCSO @ FullRU -
Mode 68 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 140 5700 MCSO @ FullRU -
Mode 69 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 144 5720 MCSO @ FullRU -
Mode 70 LF -
Mode 71 SHF i}
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C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result  RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 36 5147.06 53.37 54.00 -0.63 H Avg. Pass - Band Edge

1
802.11a 36 | 10360.00 47.68 68.20 -20.52 \% Peak Pass - Harmonic
802.11a 44 5146.30 52.65 54.00 -1.35 H Avg. Pass - Band Edge

2
802.11a 44 | 10440.00 47.88 68.20 -20.32 H Peak Pass - Harmonic
802.11a 48 5149.28 47.77 54.00 -6.23 \Y Avg. Pass - Band Edge

3
802.11a 48 15720.00 40.68 54.00 -13.32 \Y Avg. Pass - Harmonic
802.11ac VHT20 36 5149.76 52.20 54.00 -1.80 H Avg. Pass - Band Edge

4
802.11ac VHT20 36 | 10360.00 47.66 68.20 -20.54 \% Peak Pass - Harmonic
802.11ac VHT20 44 5148.94 52.17 54.00 -1.83 H Avg. Pass - Band Edge

5
802.11ac VHT20 44 | 10440.00 48.40 68.20 -19.80 \% Peak Pass - Harmonic
802.11ac VHT20 48 5150.00 50.25 54.00 -3.75 H Avg. Pass - Band Edge

6
802.11ac VHT20 48 10480.00 48.16 68.20 -20.04 H Peak Pass - Harmonic
802.11ac VHT40 38 5148.77 53.06 54.00 -0.94 H Avg. Pass - Band Edge

7
802.11ac VHT40 38 10380.00 47.95 68.20 -20.25 H Peak Pass - Harmonic
802.11ac VHT40 46 5139.38 52.17 54.00 -1.83 H Avg. Pass - Band Edge

8
802.11ac VHT40 46 10460.00 47.92 68.20 -20.28 \Y Peak Pass - Harmonic
802.11ac VHT80 42 5149.94 52.26 54.00 -1.74 H Avg. Pass - Band Edge

9
802.11ac VHT80 42 10420.00 48.20 68.20 -20.00 H Peak Pass - Harmonic
802.11ac VHT160 | 50 5143.00 52.74 54.00 -1.26 H Avg. Pass - Band Edge

10
802.11ac VHT160 | 50 10500.00 49.20 68.20 -19.00 \Y Peak Pass - Harmonic

TEL : 886-3-327-0868 Page Number : C2-5 of C376
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz)  (dBuv/m) (dBuV/im) (dB) Avg.
802.11be EHT20 = 36 514922  52.62 5400 -138 H  Avg. pPass Ul Band
RU Edge
11
802.11be EHT20 @ 36 | 10360.00 47.75 68.20 -20.45 V Peak @ Pass ';lﬂl Harmonic
802.11be EHT20 44 514872  52.14 5400 -186 H  Avg. Pass U Band
RU Edge
12
802.11be EHT20 = 44 1044000  47.47 68.20 | -2073 V  Peak Pass FR‘:B' Harmonic
802.11be EHT20 48 514952  50.49 5400 351 V  Avg. Pass U Band
RU Edge
13
802.11be EHT20 48 10480.00  47.75 68.20 | -2045 V  Peak Pass FR‘:B' Harmonic
802.11be EHT40 38 514896  52.99 5400  -101 H  Avg. Pass U Band
RU Edge
14
802.11be EHT40 38 10380.00  48.38 68.20 | -19.82 H Peak Pass FR”L'J' Harmonic
802.11be EHT40 46 513754  51.97 54.00 203  H  Avg  Pass U Band
RU Edge
15
802.11be EHT40 =46 10460.00  47.61 68.20 | -2059 H Peak Pass FR”L'J' Harmonic
802.11be EHT80 =42 5149.94  52.89 54.00 411 H  Avg. Pass U Band
RU Edge
16
802.11be EHT80 = 42 1042000  47.95 68.20 | -2025 H Peak Pass FR”L'J' Harmonic
802.11be Full Band
I 50 536151  53.34 5400 = -066 H A Pass  _. Edge
17
802.11be Full _
EHT160 50 | 10500.00 47.79 68.20 -20.41 Vv Peak Pass RU Harmonic
TEL : 886-3-327-0868 Page Number : C2-6 of C376
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

18 802.11ax HE20 36 | 5148.32 53.19 54.00 -0.81 H Avg. Pass | FullRU Band Edge
19 802.11ax HE20 48 | 10480.00 47.15 68.20 -21.05 \% Peak = Pass | FullRU @ Harmonic
802.11a 52 | 5350.40 47.82 54.00 -6.18 H Avg. Pass - Band Edge

20
802.11a 52 | 10520.00 47.73 68.20 -20.47 H Peak = Pass - Harmonic
802.11a 60 5352.00 53.27 54.00 -0.73 H Avg. Pass - Band Edge

21
802.11a 60 | 10600.00 47.96 74.00 -26.04 \% Peak = Pass - Harmonic
802.11a 64 5354.58 51.66 54.00 -2.34 H Avg. Pass - Band Edge

22
802.11a 64 | 10640.00 47.91 74.00 -26.09 \% Peak = Pass - Harmonic
802.11ac VHT20 | 52 5350.40 49.11 54.00 -4.89 H Avg. Pass - Band Edge

23
802.11ac VHT20 52 @ 10520.00 47.42 68.20 -20.78 \% Peak = Pass - Harmonic
802.11ac VHT20 60 5350.24 53.01 54.00 -0.99 H Avg. Pass - Band Edge

24
802.11ac VHT20 60 & 10600.00 47.72 74.00 -26.28 H Peak Pass - Harmonic
802.11ac VHT20 64 5350.10 51.74 54.00 -2.26 H Avg. Pass - Band Edge

25
802.11ac VHT20 64 @ 10640.00 47.43 74.00 -26.57 V Peak Pass - Harmonic
802.11ac VHT40 54 5353.03 52.06 54.00 -1.94 H Avg. Pass - Band Edge

26
802.11ac VHT40 54 @ 10540.00 47.54 68.20 -20.66 H Peak Pass - Harmonic
802.11ac VHT40 62 5350.20 51.74 54.00 -2.26 H Avg. Pass - Band Edge

27
802.11ac VHT40 62 @ 10620.00 47.51 74.00 -26.49 V Peak Pass - Harmonic
802.11ac VHT80 58 5350.01 51.66 54.00 -2.34 H Avg. Pass - Band Edge

28
802.11ac VHT80 58 @ 10580.00 47.79 68.20 -20.41 V Peak Pass - Harmonic
802.11be EHT20 52 5351.40 52.34 54.00 -1.66 H Avg. Pass Full RU | Band Edge

29
802.11be EHT20 | 52 | 10520.00 46.98 68.20 -21.22 V Peak Pass Full RU Harmonic
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11be EHT20 52 5351.40 52.34 54.00 -1.66 H Avg. Pass Full RU | Band Edge

29
802.11be EHT20 52 | 10520.00 46.98 68.20 -21.22 \% Peak = Pass @ FullRU Harmonic
802.11be EHT20 60 | 5350.24 52.68 54.00 -1.32 H Avg. Pass | FullRU Band Edge

30
802.11be EHT20 60 | 10600.00 47.23 74.00 -26.77 \% Peak = Pass @ FullRU Harmonic
802.11be EHT20 64 5350.52 53.49 54.00 -0.51 H Avg. Pass Full RU | Band Edge

31
802.11be EHT20 64 | 10640.00 47.68 74.00 -26.32 V Peak Pass Full RU Harmonic
802.11be EHT40 54 5361.01 53.44 54.00 -0.56 H Avg. Pass Full RU | Band Edge

32
802.11be EHT40 54 | 10540.00 47.72 68.20 -20.48 V Peak Pass Full RU Harmonic
802.11be EHT40 62 5350.35 52.37 54.00 -1.63 H Avg. Pass Full RU | Band Edge

33
802.11be EHT40 62 | 10620.00 47.68 74.00 -26.32 V Peak Pass Full RU Harmonic
802.11be EHT80 58 5350.69 53.38 54.00 -0.62 H Avg. Pass Full RU | Band Edge

34
802.11be EHT80 58 @ 10580.00 47.77 68.20 -20.43 H Peak Pass Full RU Harmonic
35 802.11ax HE20 52 | 10520.00 47.21 68.20 -20.99 H Peak Pass Full RU Harmonic
36 802.11ax HE20 64 5350.38 53.40 54.00 -0.60 H Avg. Pass Full RU | Band Edge
802.11a 100 5459.80 52.91 54.00 -1.09 H Avg. Pass - Band Edge

37
802.11a 100 16500.00 49.73 68.20 -18.47 V Peak Pass - Harmonic
802.11a 116 = 5455.11 46.96 54.00 -7.04 H Avg. Pass - Band Edge

38
802.11a 116 | 16740.00 48.87 68.20 -19.33 H Peak Pass - Harmonic
802.11a 140 5725.48 67.54 68.20 -0.66 H Peak Pass - Band Edge

39
802.11a 140 17100.00 48.90 68.20 -19.30 H Peak Pass - Harmonic
802.11a 144  5451.79 45.79 54.00 -8.21 H Avg. Pass - Band Edge

40
802.11a 144 17160.00 48.91 68.20 -19.29 V Peak Pass - Harmonic
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ac VHT20 @ 100  5459.95 52.37 54.00 -1.63 H Avg. Pass - Band Edge
41

802.11ac VHT20 @ 100 @ 16500.00 48.75 68.20 -19.45 H Peak Pass - Harmonic

802.11ac VHT20 @ 116 @ 5439.93 47.36 54.00 -6.64 H Avg. Pass - Band Edge
42

802.11ac VHT20 @ 116 @ 16740.00 48.96 68.20 -19.24 H Peak Pass - Harmonic

802.11ac VHT20 | 140 5725.29 65.68 68.20 -2.52 H Peak | Pass - Band Edge
43

802.11ac VHT20 @ 140 @17100.00 48.91 68.20 -19.29 \% Peak Pass - Harmonic

802.11ac VHT20 | 144 5458.03 46.03 54.00 -7.97 H Avg. Pass - Band Edge
44

802.11ac VHT20 @ 144 17160.00 49.15 68.20 -19.05 H Peak Pass - Harmonic

802.11ac VHT40 | 102 5459.60 53.33 54.00 -0.67 H Avg. Pass - Band Edge
45

802.11ac VHT40 @ 102 @ 16530.00 48.04 68.20 -20.16 H Peak Pass - Harmonic

802.11ac VHT40 | 110 5459.00 53.21 54.00 -0.79 H Avg. Pass - Band Edge
46

802.11ac VHT40 | 110 @ 16650.00 48.98 68.20 -19.22 H Peak Pass - Harmonic

802.11ac VHT40 134 5732.13 66.21 68.20 -1.99 H Peak Pass - Band Edge
47

802.11ac VHT40 | 134 @ 17010.00 48.82 68.20 -19.38 H Peak Pass - Harmonic

802.11ac VHT40 @ 142 5853.25 61.97 68.20 -6.23 H Peak Pass - Band Edge
48

802.11ac VHT40 | 142 17130.00 48.81 68.20 -19.39 H Peak Pass - Harmonic

802.11ac VHT80 @ 106 5453.86 52.63 54.00 -1.37 H Avg. Pass - Band Edge
49

802.11ac VHT80 | 106 @ 16590.00 48.90 68.20 -19.30 H Peak Pass - Harmonic

802.11ac VHT80 @ 122 5455.82 52.61 54.00 -1.39 H Avg. Pass - Band Edge
50

802.11ac VHT80 | 122 16830.00 48.78 68.20 -19.42 H Peak Pass - Harmonic

802.11ac VHT80 @ 138 5851.90 66.06 68.20 -2.14 H Peak Pass - Band Edge
51

802.11ac VHT80 | 138 @ 17070.00 49.39 68.20 -18.81 \Y Peak Pass - Harmonic
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Report No. : FR492020D

Mode

52

53

54

55

56

57

58

Modulation

802.11ac
VHT160

802.11ac
VHT160

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT40

802.11be EHT40

802.11be EHT40

802.11be EHT40

Ch.

114

114

100

100

116

116

140

140

144

144

102

102

110

110

Freq.
(MHz)

5444.16

16710.00

5459.05

16500.00

5459.02

16740.00

5726.26

17100.00

5459.59

17160.00

5458.32

16530.00

5454.60

16650.00

Level

(dBuV/m)

52.86

49.75

52.89

49.67

47.13

49.29

67.57

48.70

46.15

49.06

52.23

48.93

53.20

49.08

Limit

(dBuV/m)

54.00

68.20

54.00

68.20

54.00

68.20

68.20

68.20

54.00

68.20

54.00

68.20

54.00

68.20

Margin
(dB)

-1.14

-18.45

-1.11

-18.53

-6.87

-18.91

-0.63

-19.50

-7.85

-19.14

-1.77

-19.27

-0.80

-19.12

Pol.

Peak

Avg.

Avg.

Peak

Avg.

Peak

Avg.

Peak

Peak

Peak

Avg.

Peak

Avg.

Peak

Avg.

Peak

Result

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

RU Remark
i Band
Edge
- Harmonic
Full Band
RU Edge
Full .
RU Harmonic
Full Band
RU Edge
Full .
RU Harmonic
Full Band
RU Edge
Full .
RU Harmonic
Full Band
RU Edge
Full .
RU Harmonic
Full Band
RU Edge
Full .
RU Harmonic
Full Band
RU Edge
Full .
RU Harmonic

TEL : 886-3-327-0868
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Report No. : FR492020D

Mode

59

60

61

62

63

64

65

Modulation

802.11be EHT40

802.11be EHT40

802.11be EHT40

802.11be EHT40

802.11be EHT80

802.11be EHT80

802.11be EHT80

802.11be EHTS80

802.11be EHTS80

802.11be EHTS80

802.11be
EHT160

802.11be
EHT160

802.11be
EHT240

802.11be
EHT240

Ch.

134

134

142

142

106

106

122

122

138

138

114

114

122

122

Freq.
(MHz)

5733.37

17010.00

5851.50

17130.00

5457.10

16590.00

5452.70

16830.00

5862.10

17070.00

5421.06

16710.00

5435.41

16830.00

Level

(dBuV/m)

64.16

49.62

61.68

49.06

53.12

49.30

52.28

48.61

66.82

49.47

52.68

49.84

53.68

49.58

Limit

(dBuV/m)

68.20

68.20

68.20

68.20

54.00

68.20

54.00

68.20

68.20

68.20

54.00

68.20

54.00

68.20

Margin
(dB)

-4.04

-18.58

-6.52

-19.14

-0.88

-18.90

-1.72

-19.59

-1.38

-18.73

-1.32

-18.36

-0.32

-18.62

Pol.

Peak

Avg.

Peak

Peak

Peak

Peak

Avg.

Peak

Avg.

Peak

Peak

Peak

Avg.

Peak

Avg.

Peak

Result

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Full
RU

Remark

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic
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saranias.  FCC RADIO TEST REPORT Report No. : FR492020D
Freq. Level Limit Margin Peak
Mode | Modulation Ch. Pol. Result  RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax Full Band
66 HE20 100 5459.35 52.22 54.00 -1.78 H Avg. Pass RU Edge
802.11ax Full .
67 HE20 116 16740.00 49.19 68.20 -19.01 Vv Peak | Pass RU Harmonic
802.11ax Full Band
68 HE20 140 5725.35 67.55 68.20 -0.65 H Peak | Pass RU Edge
802.11ax Full Band
HE20 144 5436.97 46.16 54.00 -7.84 \% Avg. Pass RU Edge
69
802.11ax Full .
HE20 144 17160.00 49.39 68.20 -18.81 H Peak | Pass RU Harmonic
70 LF 46.49 33.92 40.00 -6.08 \% Peak @ Pass - - 70
71 SHF 38482.00 47.35 68.20 -20.85 \% Peak @ Pass - - 71
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

MIMO <Ant. 0+1>

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
125 175 1
1050 1050
875 815
00 1 700 : PEAK{UNI)
523:” i u'““JJ.A Mottt uh.w.i: v‘l“""‘ M H‘ M '.4 oy 525
30 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5180 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5147.24 63.77 74.00 -10.23 46.99 32,99 1118 29.39 @.08 308 279 PEAK 1 5180.00 119.31 ----mn ---me 164,50 33.60 11.20 29.39 0.60 309 270 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
70,0 700
1 AVG_54
525 ] 525
30 350 M
Avg
115 115
5000 5036, 5072, 5108, 5144, 5180 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5147.86 53.37 54.80 -0.63 38.59 32.99 1118 29.39 0.8 308 279 AVERAGE 1 5160.00 109,38 ----nn ----m- 94.56 3300 1121 29.39 @.80 308 270 AVERAGE

TEL : 886-3-327-0868
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Report No. : FR492020D

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
75 i75
00 700 PEAK{UNI)
1 W
52‘5""“’“”*”"""-‘—' M tihaPors NPRRpTE m uleum\'W 525
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 514994 59.98 74.00 -14.10 45.11 3.0 1118 29.39 @.08 108 141 PEAK 1 5180.80 113.64 ----mn ----me 93.82 3300 1121 29.39 @.80 108 141 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 525
B0 350 M
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg
1 5149.94 45.88 54.80 -5.12 34.89 33.00 1118 29.39 @.00 108 141 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5188.00 104,43 =-=men =m-emn 89.61 33.80 1121 29.39 .00 169 141 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HLeveI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
3 it L " | .
bty LA gt sl AT L e Aty oo el
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 19360.00 47.66 63.20 -20.54 58.90 33.66 15.81 66.53 @.88  -- -- PEAK 1 10360.08 47.68 68.20 -26.52 58.94 38.60 15.80 66.54 .88 - -- Peak
1 15540.09 47.83 74.60 -26.17 55.95 37.8@ 19.50 66.34 @.89 - -- PEAK 1 15540.08 47.78 74.00 -26.22 55.93 37.80 19.50 66.34 .89 - -- PEAK
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Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg il S s Sl M il [ T
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
e W e e T I I
Avg bl %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
125 135 1
1050 1050
75 i75
700 1 S L PEAK(UNI)
515 525
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514652 65.23 74.60 -8.77 50.45 32.99 1113 29.39 0.0 308 260 PEAK 1 5228.00 119.96 =--=sn ==---- 16515 32.95 1L.24 29.38 8.0 308 260 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
75 i75
100 00
9 1 2 AVG_54
o et y WM
B0 30
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5146.30 52.65 54.80 -1.35 37.87 32.99 1118 29.39 @.00 308 260 AVERAGE 1 5228.00 112,47 =-=men =meeee 97.66 32.95 1124 29.38 .00 309 260 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-17 of C376




wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10 \k
815
PEAK_BE 74
4 ﬂ"w —
5 MM T WVHMNJAI A o A4
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5351.28 54.92 74.60 -19.83 46.13 32.80 1136 29.37 0.0 308 260 PEAK
" Level (dBuVim)
1225
10 ﬂ\
815
(i \'\ﬂ
AVG_BE 54
i A 1
W
30
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5352.60 45.32 54.60 -B.6% 30.53 32.80 1136 29.37 @.00 308 260 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-18 of C376

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 815
00 1 N U PEAK(IM)
525w 525
30 30
Peak
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 514476 66.99 74.80 -7.01 5221 32.99 1118 29.39 @.0@ 113 152 PEAK 1 5220.00 118.40 ------ ------ 163.57 32.98 1123 29.38 @.ee 113 150 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
70,0 700
| AVG_54
525 525 WMWW
3850 350 W
Avg
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514278 5147 54.80 -2.53 36.78 32.99 1117 29.39 @.08 113 152 AVERAGE 1 5220.00 188,77 =--=nn ----mn 93.96 32.95 1124 29.38 @.80 113 152 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 M&
815
PEAK_BE 74
4 ey —
MWWM :
L Aoyl et i
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 537872 54.94 74.60 -19.86 46.13 32.80 1133 29.37 @.0e 113 152 PEAK
" Level (dBuVim)
1225
fi
10 \[\
815
00 \/\
N AVG_BE 54
L s
w”‘ﬁww !
30
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 535464 44,98 54.60 -9.82 30.18 32.80 1137 29.37 @.0@ 113 152 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-20 of C376

FAX : 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Vertical
1 HLmI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
ol N ’ AP RES S TP T WWW Mwwmwhwmmw
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1044000 47.88 68.20 -20.32 50.67 33.52 15.87 66.47 @.89 - -- PEAK 1 16440.08 47.56 68.20 -20.34 59.65 38.52 15.87 66.47 Q.89 - -- PEAK
1 15660.09 47.82 74.60 -26.18 56.82 37.77 19.55 66.39 @.92 - -- PEAK 1 15660.08 47.89 74.00 -26.11 56.89 37.72 19.55 66.39 092 - -- PEAK
TEL : 886-3-327-0868 Page Number : C2-21 of C376

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg M_.ﬁw_..ﬂ__m_h PO S S W fl R SN PO NP
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
Avg bl %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-22 of C376




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
12 12 i
1050 1050
75 i75
0 0 PEAK(UNI)
1
7 R R e 05
5 u”
Peak
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514112 57.51 74.00 -16.49 42,75 32,98 1117 29.39 @.08 208 289 PEAK 1 5240.00 121,42 =--mm -meeee 166,62 32.92 11.26 29.38 @.60 200 289 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 T 525 WWW
350 350! W
Avg
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 5148.36 47.72 54.60 -6.28 3193 33.00 1118 29.39 @.00 208

289 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5248.00 112,89 ---=en -=-m- 97.29 32.93 1L25 29.38 .00 200 289 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-23 of C376




wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10 N\‘
815 W
M PEAK_BE 74,
(i o
W Mﬂm 1
5! A b A o A
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5368.26 56.95 74.60 -17.85 42,14 32.80 1133 29.37 .00 208 289 PEAK
" Level (dBuVim)
1225
10 \
815
mn \f\/
700 "V\/\"
AVG_BE 54
5 i,
R 1
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5352.20 45.88 54.60 -8.12 3L.9 32.80 1136 29.37 @.00 208 289 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-24 of C376

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 4
1050 1050
75 i75
0 0 PEAK(UN)
1
515 525
B0 30
Peak
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 5147.84 58.77 74.80 -15.23 43.98 3.8 1118 29.39 @.0@ 123 151 PEAK 1 5240.00 118.84 ----mn ---ome 16404 32.93 1125 29.38 @.ee 123 151 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 525 WW””
At e
350 350! M
Avg
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg
1 5149.28 47.77 54.80 -6.23 3198 33.80 1118 29.39 @.06 123 151 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5248.00 108,76 =-==vn ==-=-- 93.96 32.93 1L25 29.38 .60 123 151 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 \
815 W
Wm PEAK_BE 74
00 { JV‘
1
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 540412 55.35 74.00 -18.65 40.58 32.80 11.41 29.3 @.08 123 151 PEAK
" Level (dBuVim)
1225
f
10 Vl
815
00 \\r\
0 ot AVG_BE 54
WWW
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1535022 45.27 54.80 -B.73 30.48 32.80 1136 29.37 0.8 123 151 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-26 of C376

FAX : 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Vertical
1 HLwel(dB!le) 1 Level {dBuVim)
1225 1225
1054 105
5 1
EAK(UNI)
O e B L] i e ' beof] et H
AVG 54 52! : AVG 54
525 AP T N A ALY T et it
i
Peak 0 a
Avg 115 f
1000 9200. 11400, 13600. 15800 18000
1000 9200 1400, 13600, 15800, 18000 Frequency (MHz)
Frequency (ki)
X Site + BICHIG-HY
Site o O3CHIG-Y Condition: PEAK(UNLI) 3n 91260-1522 240328 VERTICAL
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL
. Linit Read  Ant Cable Preamp Aux APos  TPos
Linit Read At Cable Preamp Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuV/m B dBw dB/m A8 A8 B o deg
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg 1 le480.08 47.85 68.20 -20.35 59.66 38.44 15.90 6644 Q.89 - -- PEAK
1 1043000 47.88 68.20 -20.32 50.80 33.44 15.96 66.44 6.89  -- -- PEAK 2 15720.00 50.67 74.00 -23.33 58.83 37.76 19.57 66.42 0.93 108 281 PEAK
1 15720.09 47.92 74.60 -26.88 56.88 37.76 19.57 66.42 0.9 - -- PEAK 3 15720.00 40.68 54.00 -13.32 48.84 37.76 19.57 66.42 0.93 108 281 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-27 of C376

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg 30 - = it i - il - -
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
— MWMWW L Mw"ﬂwm-uu-”‘“’“"‘"’m
Avg bl %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-28 of C376




FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR492020D
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 815
700 ] A S e S ——— N PEAK[UNI
52 5 bt b g rctabhl bting T MJAW 25
30 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5180 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5149.48 62.79 74.00 -11.21 45.08 33.00 1118 29.39 @.08 308 271 PEAK 1 5180.00 11852 =--=nn ----mn 163,76 33.60 1121 29.39 @.60 309 271 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
70,0 700
AVG_54
525 525
e IR
30 350 st
Avg
115 115
5000 5036, 5072, 5108, 5144, 5180 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514976 52.20 54.80 -1.8@ 37.41 33.00 1118 29.39 0.08 308 271 AVERAGE 1 5180.00 188,51 ----=n ------ 93.69 33.00 1121 29.39 @.60 3@ 271 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
75 i75
700 S S 0 S S —_ R PEAK[UNI)
1 W
i b g et Y SZ‘SM
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 5149.4 58.88 74.00 -15.17 44,09 33.80 1118 29.39 @.08 108 150 PEAK 1 5180.00 114,69 ----nn ---me 99.87 3300 1121 29.39 6.6 108 150 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 525
] W’“‘M
B0 L
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514976 49.60 54.00 -4.40 34.51 33.00 1118 29.39 0.08 108 159 AVERAGE 1 5180.00 18539 =---mn ----me 99.57 3360 1121 29.39 0.6 1@ 150 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-30 of C376
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wamonise.  FCC RADIO TEST REPORT

Report No. : FR492020D

Pol. Horizontal Vertical
1 HLmI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
T B B et R P Aty st
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNIT) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 10360.00 47.40 63.20 -20.80 53.64 33.60 15.81 66.53 @.88  -- -- PEAK 1 10360.08 47.66 68.20 -20.54 58.9% 38.60 15.81 66.53 0.8 - -- PEAK
1 15540.09 47.61 74.60 -26.39 55.76 37.8@ 19.50 66.34 6.89 - -- PEAK 1 15540.08 47.55 74.00 -26.45 55.70 37.80 19.50 66.34 .89 - -- PEAK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
meeI{dBqu} 14“Loz\remmmmn)
1225 1225
18 i
14.47G T L
MG 5 MG 5
~14.5G 55 ik
Avg S I S . i el Vs o AR S RSN S
115 i
1 147, 1481, 1448, 149, 14500 1imn 14, 148, 14488, 148, 14500
Frequency (WHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY
Condition: AUG 54 3n 912001520 144328 HORTZONTAL (ondition: 4G 54 3n 912001520 44328 VERTICAL
meeI{dBqu} 14“Loz\remmmmn)
1225 1225
18 i
17.7G 00 100
MG 5 MG 5
~18G 55 ik
Avg Bl e Bl e i
115 i
110 11180, 17, 17800, 17940, 18000 110 1178, 1780, 17880, 1794, 18000
Frequency (WHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

5
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT20_CH44_5220MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
125 175 1
1050 1050
75 i75
700 1 700 PEAKIUNIL
52‘5MWMMNWWMWWNWMMMMM 05
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5148.94 65.55 74.00 -B.45 50.76 33.80 1118 29.39 @.08 308 126 PEAK 1 5220.00 119.34 ----mn -oooee 16453 32.95 1124 2938 @.60 309 126 PEAC
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
75 i75
100 00
9 2 AVG_54
i ittt | g [
B0 30
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5148.94 52,17 54.80 -1.83 37.38 33.00 1118 29.39 0.08 308 126 AVERAGE 1 5220.80 112,72 =--mm =meeee 97.91 32.95 1124 29.38 @.80 308 126 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10 r\
815
PEAK_BE 74
4 ol —
71 WW bl Mot oo e
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5412.24 54.87 74.60 -19.13 4e.01 32.80 11.42 29.36 0.0 388 126 PEAK
" Level (dBuVim)
1225
10 l
815
00 \
o \‘“"\ AV BE 54
e
30
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 541128 45.26 54.60 -8.74 30.48 32.80 11.42 29.35 @.00 308 126 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-34 of C376
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

5
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT20_CH44_5220MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 815
00 " 700 PEAK{UNI)
525 525
30 30
Peak
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 514858 62.18 74.00 -11.% 47.31 33.090 1118 29.39 @.08 108 151 PEAK 1 5220.00 118,44 ----mm -ooeee 163.63 32.95 1124 29.38 @.60 109 151 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
70,0 700
) AVG_54
525 ! 525 T
3510 350 M
Avg
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5148.06 49.55 54.80 -4.45 3476 33.00 1118 29.39 0.8 108 151 AVERAGE 1 5220.00 108,85 ----nn ----m- 9404 32,95 11.24 29.38 @.80 1@ 151 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical

Fundamental

Lesel (dBuVim)

14
14l)

\'m PEAK_BE 74
mn n

5, MMNWM‘IM.JAL PR el

Peak Blank
1.

5220 5268, 5316, 5364, 5412, 5450
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK BE 74 3m 91200-1522 248328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 541328 5488 74.00 -19.17 40.01 32.80 11.43 29.35 0.8 108 151 PEAK

. - Lovel dBubim)

4
14l)

|
G
s \
o \W\m G BE 8¢

Avg Blank
11!

5220 5268, 5316, 5364, 5412, 5450
Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912D-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5350.06 44.68 54.00 -9.37 29.89 32.80 1136 29.37 0.8 108 151 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG_54
HM“WWW — . i Sttt st T — h Attty a7
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1044000 48.26 68.20 -19.94 50.45 33.52 15.87 66.47 @.89  -- -- PEAK 1 16440.08 48.48 68.20 -19.80 59.50 38.52 15.87 66.47 .89 - -- PEAK
1 15660.09 47.86 74.60 -26.14 56.86 37.77 19.55 66.39 @.92 - -- PEAK 1 15660.08 47.93 74.00 -26.67 56.13 37.72 19.55 66.39 @092 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-37 of C376

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 4‘“‘ch\rel{dﬂuwln) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg bl - Sam s S %0 o A A R
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘ch\rel{dﬂuwln) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
AVg %l o T T, ot A il e e i e
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swaanias.  FCC RADIO TEST REPORT Report No. : FR492020D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT20_CH48_5240MHz

ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
125 125 1
1050 1050
75 i75
700 ] 700 PEAKUNIL
52‘0 e e bt M“u' n“" A '4 y i 52‘5
B0 30
Peak
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5147.84 63.36 74.00 -10.64 46.57 33.80 1118 29.39 @.08 308 122 PEAK 1 5240.00 12110 ----=- ------ 18631 32.9 1127 29.38 @.60 309 122 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
75 i75
100 00
9 2 AVG_54
5 — 5
B0 30
Avg
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5156.08 56.25 54.80 -3.75 35.46 33.00 1118 29.39 0.08 308 122 AVERAGE 1 5240.00 114,23 =--mm -oeeme 99.43 32,92 1126 29.38 0.8 3@ 122 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-39 of C376
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wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225 r"“\
10 \
7.5
W PEAK_BE 74
00 l
. WMM S P WA SRR
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5459.78 55.27 74.60 -18.73 46.34 32.80 1148 29.35 0.0 3@ 122 PEAK
" Level (dBuVim)
1225
10 'M\
815
g ey
0 " AVG_BE 54
MM 1
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 535374 46.22 54.80 -7.78 31.42 32.80 1137 29.37 @.0@ 388 122 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-40 of C376
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swaronias.  FCC RADIO TEST REPORT Report No. : FR492020D
6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT20_CH48_5240MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
125 175 1
1050 1050
75 i75
00 700 PEAK(UNI)
1
515“""‘“ YIRS Avﬂu M lr Alvl‘m "v“ d gt 52‘5
B0 30
Peak
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 514280 57.69 74.80 -16.31 42.92 32.99 1117 29.39 @.00 121 143 PEAK 1 5240.00 119.46 ----nn ----m- 164,67 32.9 1127 29.38 @.6e 121 148 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 1 525 W
3.0 35,0 M
Avg
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5147.36 47.84 54.00 -6.96 32.26 32.99 1118 29.39 0.8 121 143 AVERAGE 1 5240.00 109.44 ----mn -o-ee 94.65 32.9 1127 29.38 @.80 121 148 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-41 of C376
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wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 \
815
PEAK_BE 74
70, M’”m N -
0. WM
g TP oot
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5352.86 54.56 74.60 -19.44 39.76 32.80 11.37 29.37 @.00 121 148 PEAK
" Level (dBuVim)
1225
1 ’“\
815
00 \
0 AVG_BE 54
W%»—w«mﬂ !
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5369.36 45.85 54.60 -8.95 30.24 32.80 1138 29.37 @.0@ 121 145 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-42 of C376
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol. Horizontal Vertical
1 4e].LtweI(dBqun) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
“wwwwwmw e it S _ eyttt L ety e
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1043000 48.16 63.20 -20.84 50.37 33.44 15.96 66.44 6.89  -- -- PEAK 1 10480.08 48.03 68.20 -26.17 59.24 38.44 15.90 66.44 Q.89 - -- PEAK
1 1572009 47.91 74.60 -26.89 56.67 37.76 19.57 66.42 0.9 - -- PEAK 1 15720.08 47.92 74.00 -26.68 56.68 37.76 19.57 66.42 .93 - -- PEAK
TEL : 886-3-327-0868 Page Number : C2-43 of C376

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol. Horizontal Vertical
1 4‘“‘Ltz\rel{imlwln) 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T il
MG 54 MG 54
~14.5G 528 !
AVg 7 o St P i PRSI OSUU FOR A S—
115 i
19 14476, 140 14488, 1445, 14500 1Hn 1476 14 14488, 1449, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘Ltz\rel{imlwln) 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
AVg 35.“* L T 35.0 T i
115 i
110 11760, 17820, 17860, 1140, 18000 17100 11160, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-44 of C376



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

7
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 [
1050 1050
875 815
00 1 700 PEAK{UNI)
52‘5WMMWWWWWW 525
30 30
Peak
115 115
5000 5038, 5076, 5114, 5152, 5190 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514934 63.93 74.00 -10.07 49.14 33.80 1118 29.39 @.08 208 235 PEAK 1 5190.80 114,61 ---nn ---mn 99.79 3360 1121 29.39 6.8 208 235 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
0.0 700
1 AVG_54
2 W 23
30 30
Avg
115 115
5000 5038, 5076, 5114, 5152, 5190 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514877 53.06 54.00 -0.94 38.27 33.00 1118 29.39 0.08 208 235 AVERAGE 1 5190.00 18673 =---n- ----m- 91.91 3360 1121 29.39 @.60 208 235 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
A
1050
815
PEAK BE 74
00
1
5 g b AL LT Mt sy
30
Peak Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5354.97 55.38 74.60 -18.62 46.58 32.80 11.37 29.37 .00 208 235 PEAK
" Level (dBuVim)
1225
10 \/]
815
00 \
0 L AVG_BE 54
ey, !
30
Avg Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5388.62 45.58 54.60 -8.42 30.75 32.80 1139 29.36 @.00 208 235 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-46 of C376

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

7
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
10 0 PEAK(UN)
1
525 P R A AW SNSRI N o1 T 05 [ , ,:;m
B0 30
Peak
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 513927 59.64 74.00 -14.36 44.88 32.98 1117 29.39 @.00 108 149 PEAK 1 5190.00 112,45 =--mn =moeme 97.64 33.00 1126 29.39 6.6 108 149 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 525
B0 Ll
Avg
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg
1 514288 48.83 54.80 -5.17 34.86 32.99 1L.17 29.39 @.00 108 149 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5198.00 104,60 ----nn -=---- 89.77 33.00 1122 29.39 .00 189 149 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical

Fundamental

Lesel (dBuVim)

14
14l)

PEAK_BE 74
mn

1
5 MM Vit

" A " s it ilaf
¥ el Y

Peak Blank
1.

5190 5244, 5298, 5362
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK BE 74 3m 91200-1522 248328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5386.29 55.89 74.00 -18.11 41.05 32.80 1148 29.35 0.08 108 149 PEAK

. - Lovel dBubim)

4
14l)

815
70 \'l

0 L AVG_BE 54

Avg Blank
11!

5190 5244, 5298, 5362
Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912D-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5355.51 45.14 54.60 -8.86 30.34 32.80 1137 29.37 @.00 108 149 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol. Horizontal Vertical
1 HLeveI(d&le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG_54
HWMMW‘WM b bbb A gt A i O W e
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 19330.08 47.95 68.20 -20.25 50.17 33.6@ 15.82 66.52 @.88  -- -- PEAK 1 10380.08 47.51 68.20 -20.69 58.73 38.60 15.82 66.52 .88  -- -- PEAK
1 15570.09 47.94 74.60 -26.86 56.84 37.84 19.51 66.35 6.9 - -- PEAK 1 15570.08 47.85 74.80 -26.15 55.95 37.84 19.51 66.35 0.9 0 -- -- PEAK

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-49 of C376




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
Avg Bl S el Sl W Bl Bl RS i
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-50 of C376




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
75 i75
0 0 PEAK(UNI)
! 1 I
525 525
B0 30
Peak
115 115
5000 5046, 5082, 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 513731 6193 74.00 -12.07 47.18 32.97 1117 29.39 @.08 208 289 PEAK 1 5230.00 11671 =---nn =--me 161,91 32.92 1126 29.38 @.60 200 289 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
1 AVG_54
525 525 LT
%0 %0 M
Avg
115 115
5000 5046, 5082 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 513938 52,17 54.80 -1.83 37.41 32.98 1117 29.39 0.08 208 289 AVERAGE 1 5230.00 109.09 ----m- ----m- 9429 32.92 1126 29.38 @.80 208 289 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-51 of C376

FAX : 886-3-327-0855




wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10 m
815
\\wk PEAK_BE 74
(i oy
1
. MWWW‘ A bbb
30
Peak Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 536294 57.86 74.60 -16.94 42.26 32.80 11.37 29.37 .00 208 289 PEAK
" Level (dBuVim)
1225
10 \
815
00 \\M‘N
0 \‘w AVG_BE 54
30
Avg Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5364.89 47.28 54.60 -6.80 31.39 32.80 1138 29.37 @.00 208 289 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-52 of C376

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
875 815
00 700 PEAK{UNI)
1
525 525
30 30
Peak
115 115
5000 5046, 5092, 5138, 5184, 5230 1000 200, 400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 514145 59.48 74.00 -14.60 44.60 32,98 1117 29.39 @.08 126 152 PEAK 1 5230.80 11333 =-eemm =oeeee 93.53 32.92 1126 29.38 @.80 126 152 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
70,0 700
4 AVG_54
525 T 525 W
10 350 M
Avg
115 115
5000 5046, 5092, 5138, 5184, 5230 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514191 49.62 54.80 -4.38 34.86 32.98 1117 29.39 0.8 126 152 AVERAGE 1 5230.00 185,57 =--=mn ----mn 99.75 32.9 11.24 29.38 @.80 126 152 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-53 of C376




wamonise.  FCC RADIO TEST REPORT Report No. : FR492020D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10602
815
PEAK BE 74
70 vtk 4
700 ot
1
L WM‘WW’“ AT A Rl
30
Peak Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5365.47 56.67 74.60 -17.93 41.26 32.80 1133 29.37 @.00 126 152 PEAK
" Level (dBuVim)
1225
10
815
100
0 AVG_BE 54
%www ;
30
Avg Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5364.89 45.58 54.60 -8.42 30.77 32.80 1138 29.37 @.08 126 152 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-54 of C376

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
"W P e st TR —— e A T
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1046008 47.55 68.20 -20.65 58.75 33.48 15.88 66.45 @.89 - -- PEAK 1 16460.08 47.92 68.20 -26.28 59.12 38.4% 15.88 66.45 .89 - -- PEAK
1 15690.09 47.77 74.60 -26.23 55.92 37.76 19.56 66.41 6.92 - -- PEAK 2 1569.08 47.93 74.00 -26.67 56.68 37.78 19.56 66.41 .92 - -- PEAK
TEL : 886-3-327-0868 Page Number : C2-55 of C376

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

Pol.

Horizontal Vertical
1 4‘“‘Ltz\rel{nmlwln) 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg = e A o S B0 Mlateitl A
115 i
19 14476, 140 14488, 1445, 14500 1Hn 1476 14 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘Ltz\rel{nmlwln) 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
AVg kil e e e A aal il sy L g T e
115 i
110 17760, 17820, 17860, 1140, 18000 17100 11160, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020D

9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 700 PEAK(UNIY
1
525 525
B0 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514918 61.35 74.80 -12.65 46.56 33.00 1118 29.39 @.08 208 233 PEAK 1 5210.00 110,95 ----nn ----mn 96.14 32,9 1125 29.38 6.8 208 233 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 1
75 i75
00 00
AVG_54
§2§ i i3 st
%0 %0 W
Avg
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514994 52,26 54.80 -1.74 37.47 3.0 1118 29.39 0.8 208 233 AVERAGE 1 5210.00 182,95 =--nn ----mn 83.13 33.00 1121 29.39 @.80 208 233 AVERAGE
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10 v "\‘
815
PEAK_BE 74
00 |
T *
52. o, MM‘AIWIWJ‘AVI‘ IA'
30
Peak Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5429.25 55.93 74.60 -18.87 4l.e4 32.80 11.45 29.36 0.0 208 233 PEAK
" Level (dBuVim)
1225
10
815 n
00 \
0 N AVG_BE 54
R !
30
Avg Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 535l.6e 45.81 54.60 -8.19 3L.82 32.80 1136 29.37 @.00 208 233 AVERAGE
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

ANT 0+1
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
00 700 T PEAK{UNI)
1
L Spinif b rutaptmoasansidh 525
30 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 512159 57.83 74.80 -16.17 43.13 32,94 1116 29.40 0.8 108 151 PEAK 1 5210.00 188.72 ----nn ----mn 93.9 32.9% 11.24 29.38 @.80 1@ 151 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
70,0 700
) AVG_54
525 525
3510 350 M
Avg
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl{:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5139.23 49.05 54.80 -4.95 34.29 32,98 1117 29.39 0.8 108 151 AVERAGE 1 5210.80 18116 =---=- ------ 86.33 33.00 11.22 29.39 @.80 108 151 AVERAGE
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